NE
FIERO=2=0
FAFP3EA vao

User Manual V3.0
2024.06




=itk

&Y Introduction

BiTE VoL E—AEREEEEREREE. VIXTERRIT, &
BEfE S IEST AN ERFHEAR TR, NaErEEo R MR T Il
. SRERHT KT NATEE, BET YITRA, RS TR,

BRI EESIL WIERTFESRREE, ARIFISL, TR
B ARFER. F WIESLAREEEARFIIRFARIE, Fk8
HESLR RS, HEMTE Sony A7R RFILENEEN SRR ELITAME
Hl, BRARSZFF 65@22000mah SEEREHIFEIE, AJLASLHIEREMAMER
ERRENR.

ez pSRFE 1:1000 £ 1:2000 frifllimitE, TN ATFHIFZNL, SC
ST, HEOCEMRTATERRN, HEKE. ARReEFSMH.

HERO VTOL is a multi-purpose vertical take-off and landing fixed
wing. With interchangeable nose design, it can carry ortho or tilt camera for
surveying and mapping field, as well as optoelectronic pod for monitoring
field. The multi-purpose design expands the range of applications, reduces
flight costs and improves aerial survey efficiency.

The modular design concept makes the airplane easy to assemble and
quick to disassemble, quick to disassemble the nose, quick to disassemble
the wing, quick to disassemble the tail, which makes the airplane has
practical portability and friendly user experience. The nose can be mounted
with an optoelectronic pod, and the load bay can hold a Sony A7R series
full-frame camera or a five-lens tilt camera, and the maximum support for a
6S@22000mah Li-polymer battery, which can realize ultra-long endurance
and high-quality shooting results.

The mapping results meet the 1:1000 and 1:2000 aerial survey standards,
and can be applied to topographic mapping and real-view 3D; the mounted
optoelectronic pod can be used for remote sensing monitoring, intelligent
inspection, and public safety.



FEERitE Products specifications

R EPO, EVA, téF4E. PC. Ti2E8KZE
Material EPO,EVA,carbon fiber,PC,engineering plastics etc.
Wing Span 2180mm
HEHE 755mm  (EZEEHLEE)
Dropped Boom 755mm(including motor mount)
NE= 255mm (ZEIZR)
Fuselage height 255mm (with stand)
NEK
Fuselage length 1140mm
A
Wing area 53dm2
Practic:fial:il-rlfi height 4000m
Lo 0.2°
Aircraft Angle of Approach
AR "
Wing Mounting Angle
FIRTSIR
ii fpeed 14m/s
SRR o
Max Roll Angle
BRI 5o
Max Dive Angle
B EF .
Max Climbing Angle
HE YTERE 17~22m/s

Suggested flight speed




EStILIi
Stalling speed

10m/s (URZA-81K 500K, 7kg 2 ¥EE)
10m/s (test: altitude 500m, 7kg take-off weight)

BB
<1 kg
Max payload
REERT 180%150*110mm
Payload bay size
BRAE VER
i <7kg
Max take-off weight
SN =)
RAR B 3000m
Max take-off height
I N=N=3
,VE“’“E -10°C~50°C
Working Temp.
BIE¥A [t 22° [T 28°
Aileron Angle Up 22° Down 28°
V B¥A [t 28° @T 20°
V-tail angle Up 28° Down 20°
UXEES 5 (IEBELL)
Wind resistance 5 (normal operations)
R HEERE
Take-off and landing mode VTOL
A FTEiFE
Dismounting way tool-free
EWERYT 1100*350*430mm
Transport case seize




EB#RFMEl topological map

Fith
Battery

22000
mAh

AeEStaE

& )

— 5V3A

> | UBEC 6V10A

~ | UBEC 5V3A

s ~\

Teizfit
Control flight power supply

AR )

Cruise motor*1

ERBi*4
VTOL motor*4

EIEERE*2

Aileron servo*2

VEREH*2
V-tail servo*2

ERERMM

Vertical tail servo*1

EE(tE

Telemetry power supply

Configuration & performance

ke B e
Types Model Qty

N = /\

AR 3500 kv500 1
Cruise motor IPCS
EERH 5008 kv450 o
VTOL motor v 4PCS
KRR 6S 100A L
Cruise ESC 1PCS
EitrE 6S 50A o
VTOL ESC 4PCS
SRR T

H il S3054 !
Aileron/tails servo SPCS




KERTEEANZR APC1510 IE3 118
Cruise motorrotor APC1510 propeller 1PCS
ZhERABHIK 1555 BREFAEIERZ 23
VTOL motor rotor 1555 propeller of positive and negative 2pair
14
UBEC 6V@10A
1 PCS
25
e Pixhawk 1B
Flight control 1group
Ipachi) 6S@22000mah $EEEEY) 140
Power battery 6S@22000mah lithium polymer 1group
MERLRR
136min/144km (R 19m/s FfT 600g #2 KEE 6.65kg)
Endurance
Ly Esaeny 125min/126km (IR 18m/s &ifay 450g #& KEE 6.5kg)
MRS Bk 500 3K, BE 15 1BEE, 3 &KX
Test condition Altitude:500m, Temperature: 15°C,Wind behavior:3

L5 BERRER 3M SRINEMIEIEHTINE,

Be sure to use the supporting 3M gummed reinforcement film to reinforce

the wings.

{

3MAN5R AR




P aafEAiEEEIR Usage Attentions

T3S Installation Attentions

| FEIRERHIRIERRSN, (TR —XIMN, LARKREREBIAE. feil.
1.When soldering high-current connectors, pay attention to the wire
sequence one-to-one correspondence, so as not to burn the ESC and servo.

2. BIERFNERAEZ(EA MFE3054 5= e, 8iE BAERR TR,
ETF e RMERRIFRENRR.

2. We recommend the MFE3054 metal digital servo,or other same size servo
for the easy installing of servo and tail wings quick release devices.

3. RS IERBIERERREEKF.

3.Take care to level the multi-rotor motor mount when installing it.



K1TiEE Flying Attentions
1. BEERTE 10m/s LUNROIERE KITHS, IR KR,

1.Avoid turning when the aircraft flying speed was less than 10m/s,or the
aircraft may stall.

2. TWITRIBRERL. BiER. BRESEARIRAELTRIEREE,

WITREBEATEEE, WEEY. AR JLE. &R, SEEF.

2.Check that the motor, propeller, ESC signal cable and power cord plug are
connected tightly before flying, and keep away from unsafe factors such as
obstacles, crowds, children, and high-voltage lines when flying.

3. FWAEREE KEET VT, T2EIE=XIBE 6T,

3. Fly at a safe take-off weight and never fly within the airport clear zone.
BENREMUERE (UTNEERERME TOEL) .

4.Conduct the counterweight at the marked center of gravity position.

(Located at the marking on the plastic part under the wing).

@_,

Center of gravity




ERYIEEE Contents in the box

EPO &B{% EPO Parts

1 H1EZER 1 left & right wing 2 HLEER 2 wingtip

e T~/
~| /[

6 WAL 6 Monitoring of heads




8 IEEHREHE 8 Vertical tail

{
A
A
kY

%‘z
%

h

\
ol
\
\h

REFHESPSF Carbon tube parts

1 LSRR E

1 Fuselage supporting carbon tube
15.3*%13%253.5mm
13.3*%11%253.5mm

e ——————
N

2 FRESIHERE
2 horizontaltailscarbon tube
8*6*45mm

3 #27%2Z8 3 undercarriage

4 FEFCHEE 4 hoisting arm



javascript:;
javascript:;

EEEME Metal parts

1 IR *2 2 SR
1 Parachute mount *2 2 Mental latching hook*11

1~
[\ )

—

3 EEFSEEALEE 4

3 Motor frame*4

o

EBEIER(E Plastic parts

et

1 B EEM*2 2 MBS BRIEEH*2
1 Wings connecting parts*2 2 Wing segment connectors*2

2 BRERH2 4 HIkiERZM2
2 Tailsconnecting parts*2 4 Head CE)_nnector*z
\
sy
%-t P

10




5 EtEER
5 Battery fixing board

6 REBEEMR*2
6 Antenna fixing board*2

P
L==¢ =
7 ERE 8 WRZ24E*14

9 MBRENGEM*2

8 Stud*14

9 Fuselagecarbon tube reinforcement*2

‘\‘
§ad

10 HLELHMEER*2
10Fuselage wire plate *2

|

il w, “+§

| \n

\nl U

\Ul =l

-1
11 BiFER 12 KAREB e ae R
11 Head ESC hatch cover

12 Head motor mounting mount

11




13 MBS REERIEH
13 Fuselage tail support

14 5335%*12
14 Hinges*12

AtREPHE Wooden parts

1 H3LNAsENR

1 Head Reinforcement Plate

2 B EEBIGEER*2

2 Fuselage Tail Reinforcement Plate *2

3 TR IRTASIENR 2
3 Landing gear mounted support
plate*2

4 CIEREEREIER
4 Flight control module cover fixing
plate

5 EESKANGENR *2

5 Monitor head reinforcement plate*2

=

6 FENR

12




7 KERER 8 IEEPEERER
7 Flight Control Plate 8 Abdominal hatch fixing plate

13




EfthEH Other fittings

wm #
5 =<1 i
Name &Model
NO. Qty Notes
. ZRESARLZ M2*4 20
Round head flat tail screw M2*4
) ZIEELIR2Z M2+8 10
Round head flat tail screw M2*8
3 ZIEELIRZZ M2*10 s
Round head flat tail screw M2*10
H 44 *
4 T ERYY M2.6*8 30
Gasket screw M2.6*8
s A7 FEIRET M3*6 g
Soket head cap screw M3*6
LEEER. NEED
6 ESRITH 211 13 Mounted parachute&
Metal hanger Measuring the center of
gravity
—'_‘-‘ T
FIEHE .
; Plastic stud
R y
Hexagon nylon stud
FREEMRE 4.2-M2*8 5
Horizontal tail drive stud 4.2-M2*8 N
0 [ESL4245T Button head screw 5 TR .
M2#10 The part of the horizontal
— tail
TR ,
The transmission leg of the horizontal tail
= B2 5mm*15mm 10
10 s
heat shrink tubing B 2mm*15mm | 40

14




Bk3L Ball head 6
J&EFF Link rod 3 ~
11 BRSLZEFT Ball link rod
[ESL424£T Button head screw M2*10 7
Bi#EE Block nut M2 7
13 | ABZBHD Plastic latch 1
14 | B%E Hinge 12
REEFRZERERS TW2 5
s Large electronic current connector 7W2
D-SUB j&E#ES DBOP 5
D-SUB connector DB9P
St EEIREECEA
16 | BAILH Magic tie straps 2| Matching the battery fixing
board
14 AWG 188 1.2 3K
. 14 AWG Silicone wire 1
A2
- Efa"g’% (red) 1.2M
Silicone 14 AWG BB 1.2 3K
wire
14 AWG Silicone wire 1
(black) 1.2M
S\ gk
BAH N 3LE% 30cm ; 2
feingers Sl.n gle head servo Tails section
18 wire(male) 30cm
The servo s3] 2B
wire FRIREISLE 330m EESY
Single head servo ’ Fuselage section
wire(Female)33cm g

15




i RETBRMEH ( H %) Auxiliary installation

tools and materials (Self-provided)

1.5mm-3mm Hexagon socket head cap screw

TH Tools FHi& Usage
3.0mm +F48227] AR
3.0mm cross screwdriver Installing the screws
1.5mm-3mm P97 FEAEE R

Installing the motor frame

FEIRER. IRiRLL

Electric iron,solder wire

IRERAEIR, Rt

Welding the power line and
servowire

FTKH Lighter EEHRFEE Fix heat shrink tube
/NJJ Knife 2% Wire stripping tool

|ER. BRI, BT

(Transparent) adhesive tape,fabric adhesive tape

TWHUREEHRENERL. YHUSERINE
Aircraft bonding and temporary
positioning,local reinforcement

16




BXZF{i] Contact Us

YouTube Facebook

It (URL) : www.makeflyeasy.com

BB (Email) : makeflyeasy@qg.com
otk (Site) : PEGEREFRXARNAERAFRE

Southwest University of Science and Technology Park,

Fucheng District, Mianyang, China

17


http://www.makeflyeasy.com
mailto:makeflyeasy@qq.com

	产品概述
	简介Introduction
	产品规格 Products specifications

	电力拓扑图 topological map
	配置与性能  Configuration & performance
	Aileron/tails servo
	产品使用注意事项 Usage Attentions
	安装注意 Installation Attentions
	飞行注意Flying Attentions

	盒内物品清单 Contents in the box
	EPO部件 EPO Parts
	碳纤维部件 Carbon tube parts
	金属部件 Metal parts
	塑料部件 Plastic parts 
	木板部件 Wooden parts
	其他配件Other fittings

	辅助安装工具和材料（自备）Auxiliary installation tools and mate
	联系我们Contact Us

